JUNE '96

710-171 CARRARO AXLE REF. 130419
For "MF"
Spare Parts List



710-171 CARRARO AXLE REF. 130419
for "MF"

SPARE PARTS LIST

INDEX OF PAGES

1.1 Axle housing
2.0 Wheel hub



710-171 CARRARO AXLE ref. 130419

Axle housing

MOD. N. 4746-4900-5271-5580

Pos. Ref. Q. Description Pos. Ref. Q. Description
1 130418 1 Axle housing
2 128633 2 Belleville washer
3 123641 2 Bearing
4 133415 2 Plug
5 123171 2 Plug
6 126922 12 Bolt M14x2x35 (Self locking)
7 130465 2 King pin
8 132668 1 Swivel housing R.H.
9 130466 2 King pin
10 022440 2 Nut M16x1,5
11 114840 2 Clomp
12 088759 1 Ball joint (L.H. Thread)
13 021199 2 Bolt M16x1,5x65
14 123738 1 Tie rod
15 132672 2 Bush
16 101035 - Shim Tmm
17 020915 6 Bolt M12x20
18 129875 1 Cover
19 087031 1 Ball joint (R.H. Thread)
20 022433 2 Nut M.16x1,5 (Self locking)
21 119945 1 Swivel housing L.H.
22 117357 4 Bolt M14x60
23 132099 1 Bush
24 123726 2 Spherical bearing
25 128630 2 Belleville washer
26 120387 2 Bush 30x145x28
27 131265 2 Spacer washer



710-171 CARRARO AXLE ref.130419

Wheel hub 2.0
Pos. Ref. 0.ty Description Pos. Ref. 0.ty Description
1 118376 2 Wheelhub —D> A450S58 fvow &/m  BF4

2 118370 4 Bearing 37431A/37625

3 123781 2 Plate

4 021180 16 Bolt TE M.14x55 5738

5 115578 2 Planetary carrier

6 120853 4 Stud with collar

7 115640 4 Pin D18x36

8 100008 6 Plug

9 021565 2 Qil plug

10 106199 12 Stud

11 115812 16 Nut DIN 74361/2B

12 119505 16 Washer

13 020510 4 Screw M12x30 5933

14 047705 2 Cassette seal — » 04T Iz "lf“"“"”‘ &/b\. ‘gq'éf





